INOTEC

Rehaulley

Assembly Guide



PART LIST

ITEM QTY  PART No. DESCRIPTION
1 1 P20-4977 MAIN FRAME
2 1 P20-4978 BOTTOM CONNECTION
3 1 P20-4979 REAR FOOT
4 1 P20-4980 SLIDING ADJUSTER
5 1 P20-4982 CHROMED TUBE
6 1 P04-4352 TOP CONNECTION
7 1 P04-4355 TOP PULLEY BRACKET
8 1 P02-6857 BOTTOM PULLEY BRACKET
9 1 P03-2019 SPACER, 26mm X 9.4mm X 12mm L
10 2 P03-3218 SHAFT, DIA. 32mm X 19.0mm L
11 1 P20-4981 TOP PLATE WITH SELECTOR STEM ASSY
12 2 P20-4985 SWIVEL PULLEY BRACKET
13 2 P01-5916 GUIDE ROD
14 6 P02-6046 SHROUD RETAINER
15 2 P04-4353 HANDLE
16 1 P02-6856 PULLEY COVER
17 2 P04-4367 WALL MOUNT TUBE
18 3 P03-3194 SPACER, 16mm X 10.1mm X 16mm L
19 2 A05-0212 COLLAR, 33.4mm X 19.2mm X 14mm T W/ SET SCREW
20 2 P05-1010 AL CORE, CABLE END COUPLER
21 2 P05-1015 SHOULDER BOLT, 9.5 X 29.7mm L
22 2 P05-1025 SHOULDER BOLT, 12.7 X 76.4mm L
23 5 P08-0211 SPACER, 16.2mm X 10.1mm X 48mm L
24 9 P08-0212 SPACER, 16.2mm X 10.1mm X 13mm L
25 24  P10-1341 WEIGHT PLATE, 5 LB
26 1 P10-1343 FRONT SHROUD, LEFT
27 1 P10-1344 FRONT SHROUD, RIGHT
28 1 P10-1345 REAR SHROUD
29 2 P12-0219 STRAP
30 1 P13-0486 CABLE

| 1 N 1 N 1 N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 8 90 100 110 120 130 140 150 160 170 180 190 200

PAGE 2



PART LIST

ITEM QTY  PART No. DESCRIPTION
31 4 P06-0051 PULLEY, 3 1/2"
32 10 P06-3456 PULLEY, 2 1/2"
33 2 P06-2262 HOUSING, CABLE END COUPLER
34 2 P06-3466 RUBBER PAD
35 2 P06-0034 CUSHION, WEIGHT STACK
36 2 DAEE01403420YU  BOLT, 1/4"-20UNC X 3/4" L, PAN HEAD W/ NP
37 16 DAEE01401220YU  BOLT, 1/4"-20UNC X 1/2" L, PAN HEAD W/ NP
38 8 DABE03861416NU  BOLT, 3/8"-16UNC X 6 1/4" L SOCKET HEAD
39 3 DABE03840016NU  BOLT, 3/8"-16UNC X 4" L SOCKET HEAD
40 2 DABE03831216YU  BOLT, 3/8"-16UNC X 3 1/2" L SOCKET HEAD W/ NP
41 8 DABE03831216NU  BOLT, 3/8"-16UNC X 3 1/2" L SOCKET HEAD
42 3 DABE03830016ANU BOLT, 3/8"-16UNC X 3" L SOCKET HEAD
43 2 DABE03823416ANU BOLT, 3/8"-16UNC X 2 3/4" L SOCKET HEAD
44 2 DABE03820016NU  BOLT, 3/8"-16UNC X 2" L SOCKET HEAD
45 2 DABEO03813416ANU BOLT, 3/8"-16UNC X 1 3/4" L SOCKET HEAD
46 2 D11080080U SNAP HOOK, 8mm DIA X 80mm L
47 15 DABE03803416AYU BOLT, 3/8"-16UNC X 3/4" L SOCKET HEAD W/ NP
48 40 DC120010510U WASHER, FLAT 20 X 10.5 X 1.0T (mm)
49 16 DC122008020U WASHER, FLAT 22 X 8.0 X 2.0T (mm)
50 2 DC116006510U WASHER, FLAT 16 X 6.5 X 1.0T (mm)
51 16 DC322010015U WASHER, CURVED 22 X 10 X 1.5T (mm)
52 30 DB2E03811000U NUT, 3/8-16 LK ST ZN

| 1 N 1 N 1 N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 8 90 100 110 120 130 140 150 160 170 180 190 200

PAGE 3



STEP 1

¥¥0

| 1 N 1 N 1 N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 8 90 100 110 120 130 140 150 160 170 180 190 200

PAGE 4



STEP 2

/
Z)
7

S &

_/
5D

. o
Qoocoqoocogrooogproooge OO

I‘III‘IIIIII‘IIIIII‘IIIIIII
1 2 3 4 5 6

10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoootodmmomw leoteoleataeome ool oedwme bm e no oot eateeboeme e oot bm il

PAGE 5



PAGE 6

160 170 180 190 200

150

140

ofooooobeaoMoooMMooodBocooao ? \\\

‘h’/‘ﬂ \,\Oom” \vunu\meon&uee\vo:\oe:&nes\m:e.,.
() I = i T R A7

/‘ /& A A , [ b ’

120 130

110

STEP 3

(
)
13870

I‘III‘III‘III‘III‘III‘III‘III‘I
1 2 3 4 5 6 7

70 80 90 100

60

20 30 40

10




STEP 4

A

N

_

w/ NP

/
il
(5
1\9
R\
W

.

W

2l

' N
\ '
\ N
AN §Z§;
NS 2

\={S
P\

IIIIIIIIIIIIIIIIIIIIII‘I
5 6 7

1 2 3 4
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

{

Align with
top edge of
weight

~

IS

Oib 135

40 18.7

O 27.5;

=
S
S

© S © w© = = S =3 o o Y w ] S N} = =

a =} aQ =] a o a a =] a aQ a S @ 1) Iy
5 & 8 8 8 Iy 2 3 b I 8 & = © o )
& S I Fo £ i io Su io i s i s & &= & g

1051 47.5)

1100 50.5|

=
IS
°

=
B
@

£ £o

Put on Weight Stack Numbering Label
before assembling the Shrouds

Weight Stack Numbering Label

PAGE 7



STEP 5

“foojooglpocogorocoqooocogoooogoocogrooeqe

oooa;qu’oa*aoogaoo-’oaoogaoo/'

| 1 N 1 N 1 N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 8 90 100 110 120 130 140 150 160 170 180 190 200

PAGE 8



STEP 6 \Wall Mount Assembly

@ |
”3[“ < i | ﬁ}lj
QYREIRE
‘%& NN
IR
e
HER
NS |
N =:
n ii:: !
T §§
ﬂlﬁéi a | | Remove # 3 Rear Foot,
Ne¥ | i ii (/;’I change to assemble # 17 Wall Mount Tube
IR
:i i ol /ﬁ\

I ‘ [T 1 ‘ [T 1 [T 1 [T 1 1 1 [T 1 1 1 I
1 2 3 4 5 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolotowtodmtw b leato bt e oo oo toalwewew eeote oot e o oo teo o bbedm i PAGE 9




